Model 500 Low-Profile Drive Components

Model_500_LOW-PROFILE_Drive_Components

 

Drive Components

Reference

Regional Truck Part Number

Description

 

1

P2121Y

Motor Cap Assembly

 

2

P3035

Motor 12V DC 1/3 HP

 

3

P2010

Motor Pedestal

 

4

68512

#10-32 x 5/8 Machine Screw SS

 

5

65813

#10 External Lock Washer SS

 

6

M1458

1/4" Insulated Blade Terminal

 

7

M1459

1/4" Fully Insulated Receptacle

 

8

M2052

 M5 Flat Washer

 

9

68511

#10-32 Hex Locknut GB SS

 

10

P2100

Pulley, Drivegear – 12T 

 

11

P2101

 Gear Belt Pulley 40T

 

12

M1355

Gear Belt 

 

13

68662

5/8" 4-Bolt Flange Bearing

 

14

P2095

 Neoprene Gasket

 

15

68870

Motor Base Plate, Service Part

 

16

M1362

Grommet

 

17

P3046

Drive Shaft

 

18

98378

3/8-16 x 1-1/4 Hex Cap Screw SS

 

19

91333

3/8-16 Hex Locknut GB

 

20

90381

 1/4-20 x 3/4 Hex Cap Screw SS

 

21

91013

 1/4" Flat Washer Narrow SS

 

22

29995

Auger, 3-Flight (Standard – For Coarse Material)

 

23

P2028

Auger, 5-Flight (Optional – For Fine Material)

 

24

94496

1/4-20 x 2 Hex Cap Screw SS

 

25

67076

 1/4-20 Hex Locknut GB SS

 

26

64510

Spinner Kit (Polyurethane)

 

27

67083

1/4" External Lock Washer SS

 

28

95333

Gasket, Low Pro Motor Cap

 

Please enter one or more product SKUs/ISBNs below. When the item number and quantity is entered the name of the product will be displayed to the right along with other information regarding the product. Once you have ocmpleted your order, press the add button and begin checking out.

SKU # / ISBN

Qty

Product Summary

Enter More Items